TEES LEE N T
CASTCO TESTING CENTRE LIMITED

Summary of Test Results
Reference no. : BC-SUMMARY-2019-41

Customer ; Gate Way Valve & Fitting Ltd.
Address : Flat A2, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K.
Sample description : Cast Iron Swing Check Valve
Nominal pressure (PN) : 16
Manufacturer ; Kitz Corporation
Brand name : Toyo
Body marking : (DN) PN16 CL TOYO *—
Model no. : 520SHHK
Origin : PRC
Sample submitted by : Gate Way Valve & Fitting Ltd.
Test standard : BS EN 12334 : 2001 / WIS 4-52-01 / BS EN 1561 : 2011/ BS EN 1982 : 2008 / BS EN 10088-1 : 2014
Test period : 21 February to 14 June 2019

A) Sample List
DN (mm) Specimen no.
65 BC0190131-028-MISL
80 BC0190131-029-MISL
100 BC0190131-030-MISL
150 BCO0O190131-031-MISL
200 BC(190131-032-MISL
250 BC0190131-033-MISL
300 BC(190131-034-MISL
B) Test Item
1) Dimensions Check (BS EN 12334 : 2001 Clause 4.1.3)
DN (mm) Test results Castco LRN
65 Passed
80 Passed
100 Passed
150 Passed BC0190131-027-MISL
200 Passed
250 Passed
300 Passed

2) Coating Thickness Test (WIS 4-52-01 Appendix B)

DN (mm}) Test results Casteo LRN
65 Passed
80 Passed
100 Passed
150 Passed BCO190131-027-MISL
200 Passed
250 Passed
300 Passed
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Summary of Test Results
Reference no. : BC-SUMMARY-2019-41
B) Test [tem (con't)
3) Hvdrostatic Strenoth Test (BS EN 12334 : 2001 Clause 5.1)
DN (mm) Test results Castco LRN

65 Passed

80 Passed

100 Passed

150 Passed BC0190131-027-MISL

200 Passed

250 Passed

300 Passed

4) Tensile Properties (BS EN 1561 : 2011 Clause 7.2 9.1 Table 1 Grade EN-GJL-250)

DN (mm) Test results Castco LRN
65 Passed
100 Passed
150 Passed BC0190131-027-MISL
200 Passed
300 Passed

b. Grade CC491K)

Test results Castco LRN
65 Passed MS0190213-33
100 Passed MS0190213-35
150 Passed MSO0[90213-37
200 Passed MS0190213-3%
300 Passed MS0190213-41

hemical Composition-Seat Rinz (BS EN 10088-1 : 2014. Table 2. Grade 1.4401 (316))

DN (mm) Test results Castco LRN
65 Passed MS0190213-34
100 Passed MS0190213-36
150 Passed MS0190213-38
200 Passed MS0190213-40
300 Passed MS0190213-42

Date : 27 June 2019 Date : 27 June 2019

FU HO MAN OA ;
Prepare by : me e Review by : \ A0 *4\1
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A BARF SCHRQF
CASTCO TESTING CENTRE LIMITED

CASTCO

Test Report
Dimensions Check of Check Valves
(BS EN 12334 : 2001 Clause 4.1.3)

Date of issue : 14 June 2019
Page 1 of 9 page(s)

Castco LRN : BC0190131-027-MISL

Details as suppiled by customer
Customer : Gate Way Valve & Fitting Ltd.

Job title ; Toyo Valve Testing for WSD Approval
Sample description : Cast Iron Swing Check Valve

Nominal pressure (PN) : 16
Manufacturer : Kitz Corporation
Brand name : Toyo

Body marking : (DN) PN16 CI TOYO

Model no. : 520SHHK
Origin : PRC

Sample submitted by : Gate Wav Valve & Fitting Ltd.

Customer's ref, no. ; - -
Address : Flat A2, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Keng, Kowloon, H. K. Contractno, ; - -

Labgratory fest results
Date of sample received : 21 May 2019

Date of test ; 13 June 2019

S = BC0190131- BC0190131- BC0150131- BC0190131- BCOI190131- BC0190131- BCO190131-
PECITEN 0O, 028-MISL | 020-MISL | 030MISL | O031-MISL | 032MISL | 033-MISL | 034-MISL
DN (mm) 65 80 100 150 200 250 300
Measured mean value 217 242 294 356 495 622 700
Face-to-face (mm)
Requirement 214t0218 | 239t0243 | 289t0295 | 353t0359 | 49210498 | 618t0626 | 694 to 702
Measured mean value 186 200 222 286 340 406 460
QOutside diameter of flange
(mm) .
Requirement 185 200 220 285 340 405 460
Measured mean valug 145 160 180 240 293 355 410
Diameter of bolt circle (mm)
Requirement 145 160 180 240 295 355 410
Measured mean value 1922 -4 1963 -8 1968 -8 2338-8 23.36-12 2831-12 2859-12
Diameter of bolt hole & Bolts
number (mm & no.) .
Requirement 19t0205-4|19t020.5-8|19t020.5-8|23 t0 24.5- 8|23 t024.5-12|281029.5-12{281029.5-12
Measured mean value 19.15 21.17 23.56 25.63 28.75 30.78 30.15
Flange thickness (mmy)
Requirement 17 to 24 191026 211028 23 to 30 27t0 34 29to 36 29to 36
Remark(s) :

1. Test results relate only to the specimen tested.
2. Test results of sample comply with the requirement of BS EN 12334 :2001 Clause 4.1.3. (Flange to BS EN 1092-2 PN16)

FU HO MAN

Assistan! Technical Manager

Checked by :

I -

21/11/2018
gt
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Test Report
Coating Thickness Test of Check Valves
(WIS 4-52-01 Appendix B)
Date of issue : 14 June 2019

Page 2 of 9 pagel(s) Castco LRN : BC0190131-027-MISL
Details as suppiled by customer
Customer : Gate Way Valve & Fitting Ltd. Customer's ref. no. : - -

Address : Flat A2, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K. Contractno. ; - -
Job title : Toyo Valve Testing for WSD Approval
Sample description : Cast Iron Swing Check Valve
Nominal pressure (PN) : 16

Manufacturer : Kitz Corporation

Brand name : Toyo

Body marking : (DN) PN16 CITOYO
Model no. : 520SHHK

Origin : PRC

Sample submitted by : Gate Way Valve & Fittine Ltd.
Laberatory test results

Date of sample received : 21 May 2019 Date of test : 13 June 2019
Specimen no BC0190131- BC0190131- BC0190131- BC0190131~ BC0190131~ BC0190131- BCO0190131-
: 028-MISL | 029-MISL 030-MISL | 031.MISL | 032-MISL 033-MISL 034-MISL
DN (mm) 65 80 100 150 200 250 300
1 666 259 472 491 263 266 670
2 292 288 486 359 274 252 699
3 411 419 381 459 317 310 630
4 412 365 250 419 254 255 454
5 383 359 332 699 202 281 622
6 371 419 358 454 316 335 534
7 408 373 632 470 309 339 707
Measured value of coating 8 346 562 463 403 381 308 715
thickness (um) 9 380 273 490 405 348 254 585
10 261 428 311 347 290 398 397
11 327 445 387 411 340 460 547
12 269 404 324 358 436 556 461
13 476 438 503 369 498 576 644
14 261 536 297 460 429 563 677
13 396 376 342 430 499 463 489
Mean 377.3 398.3 401.9 435.6 349.7 374.5 602.1
Remark(s) :
1. Test results relate only to the specimen tested.
/4 FUHO MAN Q’L WONG KA MAN
Checked by : _ bl Certified by : Ain \/WA‘E Seaior Managsr

Formmno. : BC CT WIS4-52-01 T dd 03/05/2019
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Test Report
Hydrostatic Strength Test of Check Valves
(BS EN 12334 : 2001 Clause 5.1)

Date of issue : 14 June 2019

Pace 3 of 9 page(s) Castco LRN ;: BC0190131-027-MISL
Details as suppiled by customer
Customer : Gate Way Valve & Fitting Ltd. Customer's ref. no. : - -

Address ; Flat A2, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K. Contract no. : - -
Job title : Toyo Valve Testing for WSD Approval
Sample description ; Cast Tron Swing Check Valve
-Nominal pressure (PN) : 16

Manufacturer : Kitz Corporation

Brand name : Toyo

Body marking : (DN) PN16 CITOYO
Model no. : 5208HHK

Origin : PRC

Sample submitted by : Gate Way Valve & Fitting Ltd.
Laboratory test results

Date of sample received : 21 May 2019 Date of test : 13 to 14 June 2019
A) Shell Tichtness (BS EN 12266-1 : 2012 Annex A.3)
— raArAAAE A AR
DN (mm) 63 80 100 150 200 250 360
Apply pressure (bar) 24 24 24 24 24 24 24
Test duration (s} 60 60 60 60 120 120 120
Visually detectable leakage No No No No No No No
Requirement Visually detectable leakage is not permitted
Test results Passed Passed Passed Passed Passed Passed Passed

Formno. : BC_CHECK VALVE_HY%B 1@34 001_T_dd_21/11/2018
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Date of issue : 14 June 2019

BEHBRBRT A RA T
CASTCO TESTING CENTRE LIMITED

Test Report
Hydrostatic Strength Test of Check Valves
(BS EN 12334 : 2001 Clause 5.1)

Castco LRN : BC0190131-027-MISL

Page 4 of 9 pagels)

Laboratory test results (con't)

A.4)

B) Seat Tightness (BS EN 12266-1 : 2012 Annex
o BCOI90131- | BCO190131- | BCO190131- | BC0190131- | BCO1S0131- | BCD190131- | BCO190131-

P fo. 028-MISL 029-MISL 030-MISL 031-MISL 032-MISL 033-MISL 034-MISL

DN (mm) 65 20 100 150 200 250 300

Apply pressure (bar) 17.6 17.6 17.6 17.6 17.6 17.6 17.6

Test duration (s) 60 60 60 60 120 120 120

Leakage rate (mm’/s) 0 0 0 (0] 0 4] 0

Requirement The leakage rate shall not exceed specified in BS EN 12266-1 : 2012 Annex A.4.3 Table A5

Test results Passed Passed Passed Passed Passed Passed Passed

Remark(s) :

1. Test results relate only to the specimen tested.
2. Test resulis of sample comply with the requirement of BS EN 12266-1 : 2012 Clause 4 Annex A.

FU HO MAN

ssistant Technical Manages

Checkedby:

Form no. : BC_CHECK VALVE_HYD BS.‘%.N 1%;3%

001 T_dd 21/11/2018

ZEHIBH
FERAZLEAR

Certified by : ELMF’\M/”

33, On Kui Street, Fanling, Hong Kong.
29A, On Chuen Street, Fanling, Hong Kong.

E-mail: info@castco.com.hk  Website: www.castco.com.hk
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CASTCO TESTING CENTRE LIMITED

Test Report

Spheroidal Graphite Cast Iron - Tensile Properties

(BS EN 1561 :2011 Clause 7.2 and 9.1 Table 1)
Date of issue : 14 June 2019
Page 5 of 9 pagels)
Details as suppiled by customer
Customer : Gate Way Valve & Fitting Ltd. Customer's ref. no. : - -
Address : Flat A2, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K. Contract no. : - -
Job title : Toyo Valve Testing for WSD Approval
Sample description : Cast Iron Swing Check Valve
Nominal pressure (PN) ; 16
Manufacturer : Kitz Corporation
Brand name : Toyo
Body marking : (DN) PN16 CI TOYQO
Model no, : 5208HHK
Origin ; PRC
Sample submitted by : Gate Way Valve & Fitting Ltd.
Laboratory test resulfs
Date of sample received : 31 January 2019

Castco LRN : BC0190131-027-MISL

Date of test : 23 February 2019

Specimen 1o BC0190131-028- BC0190131-030- BC0190131-031- BC0190131-032- BC0190131-034-
3 ' MISL MISL MISL MISL MISL
DN {mm) 65 100 150 200 300
Steel grade EN-GJL-250
Total specimen length (mm) 156 154 155 153 154
Area (mm?) 200.3 199.8 202.6 200.8 201.8
Strength 277 326 314 299 297
Tensile {MPa)
Requirement 25010350
Test results Passed Passed Passed Passed Passed

Remark(s) :

1. Test results relate only to the specimen tested.
2, Test results of sample comply with the requirement of BS EN 1561 : 2011 Table 1.

{ FU HO MAN
Checked by : sl ol

L | B

Certified by : (bl L1 0 ATNG KA AN
1

Form no. : BC_TEN_BSEN1561_2011 T, 3&1__10:’051’2019
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CASTCO TESTING CENTRE LIMITED

Test Report
Dimensions Check of Check Valves
(BS EN 12334 : 2001 Clause 4.1.3)
Date of issue : 14 June 2019
Pace 6 of 9 pasels) Castco LRN : BC0190131-027-MISL

BC0190131-029-MISL

Form no. : BC CHECK VALVE DIM BSEN12334_2001_T _dd 21/11/2018
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c A S T C_Q CASTCO TESTING CENTRE LIMITED

Test Report
Dimensions Check of Check Valves
(BS EN 12334 : 2001 Clause 4.1.3)
Date of issue : 14 June 2019
Page 7 of 9 pagels) Castco LRN : BC0190131-027-MISL

Appendix B

B 131-030-
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CASTCO TESTING CENTRE LIMITED

Test Report
Dimensions Check of Check Valves
(BS EN 12334 : 2001 Clause 4.1.3)
Date of issue : 14 June 2019
Pace 8 of 9 pazels) Castco LRN : BC0190131-027-MISL

Appendix C

Formno. : BC_CHECK VALVE_DIM BSEN12334 2001 T dd 21/11/2018
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CASTCO TESTING CENTRE LIMITED

Test Report
Dimensions Check of Check Valves
(BS EN 12334 : 2001 Clause 4.1.3)
Date of issue : 14 June 2019
Pace 9 of 9 pacels) Castco LRN ;: BC0190131-027-MISL

Appendix D

BC0190131-034-MISL

End of Report
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